FCC ID: 2AXAQ-RCA-HX-65

Conducted AVG Total Total
Fre Output Power | Conducted | Conducted Limit Result
BAND Test Mode (dBm) Output Output
(MHz) (dBm)
Ant 1 Ant 2 Power Power
(W) (dBm)
5745 8.58 9.19 0.00829 9.19 30.00 PASS
Sé};ﬁ}?a 5785 7.85 9.23 0.00838 9.23 30.00 PASS
5825 7.97 9.25 0.00841 9.25 30.00 PASS
IEEE 5745 10.06 10.31 0.02087 13.20 30.00 PASS
802.11n 5785 9.29 10.34 0.01929 12.85 30.00 PASS
HT20 5825 9.67 10.53 0.02056 13.13 30.00 PASS
IEEE 5745 10.00 10.56 0.02137 13.30 30.00 PASS
802.11ac 5785 9.33 10.72 0.02037 13.09 30.00 PASS
U-NII-3 VHT20 5825 9.46 10.66 0.02047 13.11 30.00 PASS
IEEE 5755 9.94 10.44 0.02091 13.20 30.00 PASS
802.11n
HT40 5795 9.68 10.79 0.02128 13.28 30.00 PASS
IEEE 5755 10.14 9.47 0.01918 12.83 30.00 PASS
8%5%‘: 5795 | 1035 | 9.19 | 0.01913 1282 | 30.00 | PASS
IEEE
802.11ac 5775 8.98 9.74 0.01732 12.38 30.00 PASS
VHTS80
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5. PEAK POWER SPECTRAL DENSITY

5.1. Limit
Band EUT Type Limit
Outdoor Access Point 17dBm/MHz
Indoor Access Point 17dBm/MHz
U-NII-1 - X . .
Fixed point-to-point Access Point 17dBm/MHz
Mobile and Portable Client Device 11dBm/MHz
U-NII-2A All Device 11dBm/MHz
U-NII-2C All Device 11dBm/MHz
U-NII-3 All Device 30dBm/500KHz
5.2. Test Setup
Spectrum Analyzer EUT

5.3. Spectrum Analyzer Setting

Spectrum Parameters Setting

RBW IMHz(For U-NII-1&U-NII-2A&U-NII-2C)
500KHz(For U-NII-3)

VBW 3MHz(For U-NII-1&U-NII-2A&U-NII-2C)
2MHz(For U-NII-3)

Span encompass the entire 26 dB EBW or 99% OBW of the signal

Sweep Time Auto
Number of Sweep Point =2 X SPAN/RBW
Detector RMS(power averaging)
Trace Average =100 traces

5.4. Test Procedure

Connect EUT antenna terminal to the spectrum analyzer with RF cable.

Spectrum analyzer setting parameters in accordance with section 5.3.

Set the EUT transmit continuously with maximum output power.

Allow trace to stabilize, use the marker-to-peak function to set the marker to the average of the

emission.

e. Ifthe duty cycle of test siganl <<98%,the result=max measured value+10 Xlog(1/duty cycle);
If the duty cycle of test siganl =98%,the esult=max measured value.

f. Repeat above procedures until all modes and channels were measured.

g. Record the results in the test report.

ac o
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5.5. Test Result

Temperature 26.5°C | Relative Humidity | 48% | Test Voltage AC 120V/60Hz
Fre Power Density Duty | Total P9wer Limit
BAND Test Mode (dBm/MHz) Factor Density Result
(MHz) (dBm/MHz)
Ant 1 Ant 2 (dB) | (dBm/MHz)
5180 0.09 0.57 0.00 0.09 11.00 PASS
8{)1;1.511?3 5200 1.08 -0.15 0.00 1.08 11.00 PASS
5240 1.46 2.84 0.00 1.46 11.00 PASS
IEEE 5180 -0.70 -0.44 0.00 2.44 11.00 PASS
802.11n 5200 -0.48 -0.20 0.00 2.67 11.00 PASS
HT20 5240 0.19 0.03 0.00 3.12 11.00 PASS
IEEE 5180 -1.57 -0.62 0.18 2.12 11.00 PASS
802.11ac 5200 -1.41 -0.34 0.18 2.35 11.00 PASS
U-NII-1 VHT20 5240 -0.71 0.10 0.18 2.90 11.00 PASS
IEEE 5190 -4.05 -3.26 0.15 -0.48 11.00 PASS
802.11n
HT40 5230 -4.08 -2.90 0.15 -0.29 11.00 PASS
IEEE 5190 -4.97 -3.41 0.27 -0.84 11.00 PASS
802.11ac | 5,5, 462 | 362 | 027 -0.81 11.00 PASS
VHT40 ) ) ) ) )
IEEE
802.11ac 5210 -9.03 -8.17 0.67 -4.90 11.00 PASS
VHTS80
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FCC ID: 2AXAQ-RCA-HX-65

Fre (Z(];V;?/rslgglrf}lit;’) Duty Total Power Limit
BAND Test Mode (MHz) F(agg(;r (dBI]r)lj:Sng(l)tI)éHZ) (dBm/500KHz) Result
Ant 1 Ant 2
5745 4.50 4.07 0.00 4.50 30.00 PASS
séEzﬁEla 5785 3.43 3.79 0.00 3.43 30.00 PASS
5825 4.51 3.97 0.00 4.51 30.00 PASS
IEEE 5745 3.26 3.69 0.00 6.49 30.00 PASS
802.11n | 5785 3.70 3.80 0.00 6.76 30.00 PASS
HT20 5825 3.72 3.55 0.00 6.65 30.00 PASS
IEEE 5745 3.21 1.64 0.18 5.68 30.00 PASS
802.11ac | 5785 3.22 3.22 0.18 6.41 30.00 PASS
U-NII-3 VHT20 5825 291 2.91 0.18 6.10 30.00 PASS
IEEE 5755 0.24 0.40 0.15 3.48 30.00 PASS
S(P)IQT'}&)“ 5795 0.45 0.64 0.15 3.71 30.00 PASS
IEEE 5755 -0.21 -0.29 | 027 3.03 30.00 PASS
802.11ac
VHT40 5795 0.11 -0.36 | 027 3.16 30.00 PASS
IEEE
802.1lac | 5775 259 | 235 | 067 1.21 30.00 PASS
VHTS0
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U-NII-1

IEEE 802.11n HT20 5180MHz
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U-NII-3 IEEE 802.11n HT40 5755MHz
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U-NII-3

IEEE 802.11ac VHT40 5795MHz
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6. UNWANTED EMISSIONS AND BAND EDGE

6.1. Limit

The maximum emissions outside of the frequency bands of operation shall be attenuated in
accordance with the following limits:

(1) For transmitters operating in the 5.15-5.25 GHz band: All emissions outside of the 5.15-5.35

GHz band shall not exceed an e.i.r.p. of =27 dBm/MHz.

(2) For transmitters operating in the 5.25-5.35 GHz band: All emissions outside of the 5.15-5.35

GHz band shall not exceed an e.i.r.p. of =27 dBm/MHz.

(3) For transmitters operating in the 5.47-5.725 GHz band: All emissions outside of the 5.47-5.725

GHz band shall not exceed an e.i.r.p. of =27 dBm/MHz.

(4) For transmitters operating in the 5.725-5.85 GHz band:All emissions shall be limited to a level of
—27 dBm/MHz at 75 MHz or more above or below the band edge increasing linearly to 10
dBm/MHz at 25 MHz above or below the band edge, and from 25 MHz above or below the band
edge increasing linearly to a level of 15.6 dBm/MHz at 5 MHz above or below the band edge,
and from 5 MHz above or below the band edge increasing linearly to a level of 27 dBm/MHz at

the band edge.

The unwanted emissions which fall in Restricted bands shall not exceed the field strength levels
specified in the following table:

15.209 Radiated emission limits

Frequency (MHz) Field Strength(uV/m) Distance(m)
0.009-0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30

1.705-30 30 30
30-88 100 3
88-216 150 3
216-960 200 3
Above 960 500 3
15.205 Restricted frequency band
MHz MHz MHz GHz
0.090-0.110 16.42 -16.423 399.9 - 410 45-515
10.495 - 0.505 16.69475 - 16.69525 608 - 614 535-546
2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-85
417725 -4.17775 37.5-38.25 1435 -1626.5 9.0-92
420725 -4.20775 73-74.6 16455 - 1646.5 93-95
6.215-6.218 748 -752 1660 - 1710 10.6-12.7
6.26775 - 6.26825 108 -121.94 1718.8-1722.2 13.25-13.4
6.31175-6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291 - 8.294 149.9 - 150.05 2310 - 2390 1535-162
8.362 - 8.366 156.52475 - 156.52525 2483.5- 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29-12.293 167.72 -1732 3332 - 3339 31.2-318
12.51975 -12.52025 240 - 285 3345.8 - 3358 36.43 - 36.5
12.57675 - 12.57725 322-3354 3600 - 4400 A
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Note:
1. dBuV/m=20Log(nV/m)
2. Above 1GHz the formula is used to convert the EIRP to field strength
E[dBuV/m] = EIRP[dBm] — 20 log (d[m]) + 104.77,
where E is field strength and d is distance at which the field strength limit is specified in

the applicable requirements.
for example,3m field strength(dBpV/m)=EIRP-20log(3)+104.77=EIRP+95.2

6.2. Test Setup

9kHz~30MHz-

-
3Ime |
-+ ';l
EUT-and~
Support Svstem+
L |
1me TU'RN-TABLE«\J
i 1.5m(L)*1.0m(W)*0.8m(H)—» | (FIBRE GLASS)~
EST Technology Co.,Ltd Report No. ESTE-R2104232 Page 61 of 106



FCC ID: 2AXAQ-RCA-HX-65

30-1000MHz

e

" | ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

=<7

Jm
|4 b|

ETT amnd
Suppoert Syvstem

=1

TURN TABLE
1 Sm(L)*1 0m(W)*0 8m(Hj—*] | (FIBRE GLASS)

Above 1GH=z
ANTENNA ELEVATION VARTES FROM | TO 4 METERS
3 Meters
EUT and
!“' _m Support System
: 1.5m(L)*1.0m(W)* 1. 5m(H)
TUEN TABLE
E ||III'I|I|III|' (FIBRE GLASS)
6.3. Spectrum Analyzer Setting
For 9KHz-150KHz
Spectrum Parameters Setting
RBW 300Hz(for Peak&AVG)/CISPR 200Hz(for QP)
VBW 300Hz(for Peak&AVG)/CISPR 200Hz(for QP)
Start frequency 9KHz
Stop frequency 150KHz
Sweep Time Auto
Detector PEAK/QP/AVG
Trace Mode Max Hold
Note : For 9KHz-90KHz& 110KHz-150KHz,the detector is average,other frequency is CISPR
QP detector.
For 150KHz-30MHz
Spectrum Parameters Setting
RBW 9KHz
VBW 9KHz
Start frequency 150KHz
Stop frequency 30MHz
Sweep Time Auto
Detector QP
Trace Mode Max Hold

Note : For 150KHz-490KHz,the detector is average,other frequency is CISPR QP detector.
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For 30MHz-1GHz

Spectrum Parameters Setting

RBW 120KHz

VBW 300KHz

Start frequency 30MHz
Stop frequency 1GHz
Sweep Time Auto

Detector QP
Trace Mode Max Hold

For Above 1GHz

Spectrum Parameters Setting
RBW 1MHz
PEAK Measurement AVG Measurement
Duty cycle=98%,VBW=10Hz
VBW IMHz Duty cycle<<98%,VBW=1/T
Video bandwidth mode=RMS
(power averaging)
Start frequency 1GHz
Stop frequency 25GHz
Sweep Time Auto
Detector PEAK
Trace Mode Max Hold

Note : T is the on-time time of the duty cycle,when EUT transmit continuously with maximum
output power,unit is seconds. reference section 2.7 for the on-time time.

6.4. Test Procedure

EUT was placed on a turn table, which is 0.8 meter high above ground for below 1GHz test, and
which is 1.5 meter high above ground for above 1GHz test.

EUT is set 3 meters away from the receiving antenna, which is mounted on a antenna tower.

Set the EUT transmit continuously with maximum output power.

The turn table can rotate 360 degrees to determine the position of the maximum emission level.
The antenna can be moved up and down between 1 meter and 4 meters to find out the maximum
emission level. Both horizontal and vertical polarization of the antenna are set on test.

Spectrum analyzer setting parameters in accordance with section 6.3.

Repeat above procedures until all channels were measured.

Record the results in the test report.

a.

S

=

P
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6.5. Test Result
Radiated Emissions Below 1GHz

Chilingxiang, Qishantou, Santun,

Haujie, Dangguan.Guangdong. China
EST Technology Tel+66-763-83081368

Fax+86-769-83081878

Data: 85 File: VEmc-966-1\test datal2021\RFHHUIXIONGIRWOSUG547-B.EMG (88)
BE]Lt-wel (dBu\V/m} Date: 2021-03-16
66.7
FCC PART| 15 B{3M)
53.3 -
-HdB
4&0-———J - - 5
26.7
13.3
030 100. 200, 300. 400, 500. 600. 700. 800, 900. 1000
Frequency (MHz)
Site mo. : 1% 96& Chamber Data no. : B5
Dis. / Ant. : 3m 37062 2nt. pol. : VERTICRL
Limitc : FCC PART 15 B({3M)
Env. / Ims. : Temp:26.5";Humi:48%;Press:101.43kPa
Engineer : Pluto
EUT » G@SINCH SMART 4K UHD WEBOS TV
Power : RC 120V/60H=z
M/W : RWOSU&547-B
Test Mode : TX Mode
ANT Cable Emission
Freq. Factor Loss Reading Level Limit Margin Remark
{MHz) {dB/m) {dB) {dBuV) (dBuV/m} {dBuV/m) {dB)
1 30.87 . 80 0.14 13.24 30.%88 40.00 5.02 QF
2 137.87 12.14 1.02 21.85 35.01 43.50 g QF
3 151.25 11.54 1.09 17.89 0.52 43.50 2.98 QE
4 350.10 15.40 2.11 11.9% 2%.50 4g6.00 16.50 QE
5 76.20 17.82 2.62 14.3% 34.83 4g6.00 11.17 QE
g 891.3¢6 23.90 3.86 9.86 37.82 4g6.00 B8.38 QE

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. Margin= Limit - Emission Lewvel.
3

. The emission lewels that are 20dB below the official limit are not reported.
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Chilingxiang. Qishantou, Santun,
] Houjie, Dongguan,. Guangdong, China
EST Technology Tel-+B6-763-83081668
Fax +86-769-830581878

Data: 86 File: Emc-966-1\test datal2021\RFHHUIXIONGIRWOSUG547-B.EME (88)
8CILe\.rel (dBuV/m} Date: 2021-03-16
66.7)
FCC PART| 15 B{3M)
53.3 -
-§dB
4&0-———ﬁ4 =
26.7 hﬂ)
13.3
0
30 100, 200. 300. 400. 500. &00. T00. 200. a00. 1000
Frequency (MHz}
Site no. : 1§ 966 Chamber Data no. : BE
Dis. / Ant. : 3m 37082 Ent. pol. : HORIZONTRL
Limic : FCC PART 15 B({3M)
Env. / Ins. : Temp:26.5" ;Humi:48%;Press:101.43kPa
Engineer : Pluto
EUT : B5INCH SMRERT 4K UHD WEBOS TV
Power : RC 120V/e0H=z
M/N : RWOSU&547-B
Test Mode : TX Mode
LNT Cable Emiszsion
Fred. Factor Loss Reading Level Limit Margin Remark
{MHz) {dB/m} {dB) {dBuV) {dBuV/ m) {dBuV/m} {dB)
1 71.7 &.58 0.57 23.81 30.9& 40.00 9.04 QE
2 105.86& 10.28 0.91 25.33 36.52 43.50 &.98 QF
3 151.25 11.54 1.09 1&.40 2%.03 43.50 14.47 QF
4 2568.98 13.54 1.87 15.38 30.5%9 4g.00 15.41 QF
S 345.13 15.33 2.10 14.40 31.83 4g.00 14.17 QF
& 475.2 7.80 2.63 14.584 35.07 4g.00 10.93 QFE
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.

1
2. Margin= Limit - Emission Lewel.
3. The emission lewels that are Z20d4B below the official limit are not reported.

Note:
1. The amplitude of 9KHz to 30MHz spurious emission that is attenuated by more than 20dB below
the permissible limit has no need to be reported.
2. All channels had been pre-test,only the worst case was reported.
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Radiated Emissions Above 1G

EST Technology

Chilingxiang, Qishantou, Santun,
Haujie, Dangguan.Guangdong. China
Tel+36-759-83081888
Fax+86-769-83051575

Data: 1 File: VEmc-966-1\test data\2021\RFHHUXIONGIRWOSUG547-B-1.ENMGE (12)
120Level {dBuVW/m} Date: 2021-04-26
100.0
1
80.0 FCCPART 15E PEAK NIl
ITILLMU 1| I O A N A
.0 — — | | FCCPART[5E AVHI
E— 4 “ A
x#dau#««**“lvfwu‘"*ud«4f*””’"1ﬂ”“*ﬂﬁmmwuﬂ’*“qv“*““““ﬁ\”ﬁ*ﬂLM'V“dﬂﬂ“wW\
40.0 ™ A
20.0
01000 4000, 6000, 2000, 10000, 12000, 14000. 16000, 18000
Frequency (MHz)
Site mo. : 1% 96& Chamber Data no. = 1
Dis. / Ant. : 3m  ANTS120D 1-18G Ent. pol. : VERTICRL
Limitc : FCCPRRT 1SE PERK NII
Env. / Ins. : Temp:27.2";Humi:50.5%;Press:101.52kPa
Engineer : DUD
EUT » G@SINCH SMART 4K UHD WEBOS TV
Power : RC 120V/60H=z
M/N : RWOSU&547-B
Test Mode : TEEE B02.11n HT40 TE 5190MH=z
Ant. Cable Amp Emiszsion
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz ) {dB/m) ({dB) {dB) {dBuV) {dBuV/m) {dBuV/m) {dB)
1 5150.00 2.20 3.52 34.83 TE.86 77.55 &8.20 -9.7 Feak
2 9381.00 7.66 5.43 34.32 358.7 48.52 74.00 25.48 Feak
3 99593.00 3B8.%0 5.8%9 34.20 38.45 49,04 88.20 19.16 Peak
4 10320.00 39.29 5.99 34.32 35.35 46.31 £8.20 21.89 Peak
5 14005.00 41.10 £.53 34.30 35.14 48.47 £8.20 19.7 Peak
[ 15570.00 40.27 £.50 34.37 33.1¢ 45.56 74.00 28.44 Peak

Remarks:

Margin= Limit - Emission Lewvel.
The emission lewels that are 20d4dE below the official
limit are not reported.

Emizgsion Level= REntenna Factor + Cable Loss - Bmp Factor + Reading.

ES’
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Chilingxiang, Qishantou, Santun,

Houjie. Dongguan, Guangdong, China

ES’

EST Technology Tel-+86-769-83061088
Faw +BR-7R9-33081873
Data: 2 File: "Emc-966-1'test data\2021'RFHHUIXIONGRWO SUG547-B-1.EMG (12)
120Le\re| (dBuvim) Date: 2021-04-26
100.0
1
80.0 FCCPART 15E PEAK NI
UL | | A I [
00— 1 I — ~ [ FCCPART[15E AV NIl
Z2 4 H e
= [y 3
40.0 e gt I‘-JJ‘-J"‘““WW et RS A, - G
il
20.0
0
1000 4000, G000, 2000, 10000, 12000, 14000, 16000, 18000
Frequency (MHz)
Site no. : 14 966 Chamber Data no. : 2
Dis. / RAnt. : 3m  ANTS120D 1-18G Int. pol. : HORIZONTAL
Limit : FCCERRT 15E PERK NII
Env. / Imns. : Temp:27.2";Humi:50.5%;Pres3:101.52kPa
Engineer : DUO
EUT : ESINCH SMART 4K UHD WEBOS TV
Power : RC 120V/60H=z
M/H : RWOSUE547-B
Test Mode : IEEE £802.11n HT40 TX 5190MHz
Ent. Cable Emp Emizsion
Fregqg. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m) ({dB) {dB) {dBuWV) (dBuV,/m) {dBuV,/m) {dB)
1 5130.00 32.20 3.52 34.63 TE.94 T8.03 88.20 -9.83 Feak
2 B208.00 3€.90 5.56 34.80 39.43 47.09 T4. 26.91 Peak
3 9993.00 3B8.90 5.89 34.20 7.91 48.50 68.2 19.70 Peak
4 10380.00 39.29 5.99 34.32 34.25 45,21 1= 22.99 Peak
5 13988.00 41.07 &.52 34.30 33.67 45,96 &8.20 21.24 Peak
& 15570.00 40.27 &.50 34.37 31.57 43.97 T4.00 30.03 Peak
Remarks: 1. Emission Lewel= Entenna Factor + Cable Loss - BEmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewvels that are 20dB bkelow the official
limit are not reported.
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FCC ID: 2AXAQ-RCA-HX-65

Chilingxiang, Qishantou, Santun,

Houjie. Dongguan, Guangdong, China

ES’

EST Technology Tel-+86-769-83061088
Faw +BR-7R9-33081873
Data: 3 File: "Emc-966-1'test data\2021'RFHHUIXIONGRWO SUG547-B-1.EMG (12)
120Le\re| (dBuvim) Date; 2021-04-26
100.0
1
80.0 FCCPART 15E PEAK NI
CITILLME e | | A I [
00— T 1 I — [ | FCCPART[15E AV NIl
~ 3 5 &
2 2 I
xnwﬂﬂ*“*““”Wuwﬂv”“““““**“*dw“Vi”“umwﬂawuwAAUW*ﬁw”‘“ﬁ“*%ww‘u’““””“hhyh
40.0 by v
T
20.0
0
1000 4000, G000, 2000, 10000, 12000, 14000, 16000, 18000
Frequency (MHz)
Site no. : 14 966 Chamber Data no. : 3
Dis. / RAnt. : 3m  ANTS120D 1-18G Int. pol. : HORIZONTAL
Limit : FCCERRT 15E PERK NII
Env. / Imns. : Temp:27.2";Humi:50.5%;Pres3:101.52kPa
Engineer : DUO
EUT : ESINCH SMART 4K UHD WEBOS TV
Power : RC 120V/60H=z
M/H : RWOSUE547-B
Test Mode : IEEE £802.11n HT40 TX 5230MHz
Ent. Cable Emp Emizsion
Fregqg. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m) ({dB) {dB) {dBuWV) (dBuV,/m) {dBuV/m) {dB)
1 5230.00 32.31 3.55 34.61 77.10 T8.35 88.20 -10. Feak
2 B174.00 3€.90 5.&0 34.82 38.55 46.23 74.00 27.77 Peak
3 9870.00 3B8.24 5.63 34.27 37.69 47.29 &8.20 20.91 Peak
4 10460.00 39.36 &.01 34.34 33.8¢6 44,89 &8.20 23.31 Peak
5 15042.00 40.8 &.78 34.59 34.37 47.42 &8.20 20.78 Peak
& 15690.00 40.14 6.61 34.32 33.B& 4g.29 T4.00 27.71 Peak
Remarks: 1. Emission Lewel= Entenna Factor + Cable Loss - BEmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewvels that are 20dB bkelow the official
limit are not reported.
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FCC ID: 2AXAQ-RCA-HX-65

Chilingxiang, Qishantou, Santun,
Houjie. Dongguan, Guangdong, China

EST Technology Tel-+86-769-83061088
Fax +86-769-83081878
Data: 4 File: |Emc-966-1test datal2021'RFHHUIXIONG RWOSUG547-B1.EMG {12)
120 Level {dBuVim) Date; 2021-04-26
100.0
0.0 FCCPART 15E PEAK HI
T e i oerreyr 7 L | r
L I D — __ FCCPART[15E AV NIl
2 3 5 N
40.0 o “hwﬂﬂﬂmﬁJﬁwmf”MMwWVw“ﬁAM”mNWMMwafMWWﬂm#%MMMM”Mh
20.0
01000 4000. 6000. 2000. 10000.  12000.  14000.  16000. 12000
Frequency (MHz)
Site mno. 1% 96€ Chamber Data no. : 4

Dis. / Ant.
Limit
Env. / Imns.

3m  ANTS120D 1-18G
FCCEART 15E FERK NII

Ent. pol. : VERTICA

Temp:27.2" ;Humi:50.5%;Pres3:101.52kPa

Engineer Doo
EUT : 6SINCH SMART 4K UHD WEBOS TV
Power : RC 120V/60H=z
M/H : BWOSU&547-B
Test Mode IEEE £02.11n HT40 TX S5230MH=
Ent. Cable Emp Emizsion
Fregqg. Factor Loss Factor Reading Level Limits Margin Remark
(MHz) {dB/m) ({dB) (dB} {dBuv) {dBuV/m) (dBuV/m) (dB)
1 5230.00 2.31 3.55 34.861 77.93 79.18 68.20 -10.98 Peak
2 &780.00 35.2 4.95 34.65 41.18 46.70 68.20 21.5 Peak
3 BO72.00 36.90 5.7 34.87 358.87 46.63 T4.00 27.37 Peak
4 10460.00 39.36 6.01 34,34 33.88 44,351 &8..20 23.25 Peak
3 14566.00 40.%99 6.8 34.47 33.85 47.28 &8..20 20 Peak
[ 15690.00 40.14 G.61 34.32 32.45 44 .88 T4.00 25.12 Peak
Remarks: Emission Lewvel= Antenna Factor + Cable Loss — REmp Factor + Reading.

Margin= Limit - Emission Lewvel.

The emission lewels that are 20d4B bkelow the official

limit are not reported.

ES’

EST Technology Co.,Ltd
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FCC ID: 2AXAQ-RCA-HX-65

Chilingxiang, Qishantou, Santun,

Houjie. Dongguan, Guangdong, China

EST Technology Tel-+86-769-83061088
Fax +BB-7R9-83081 675
Data: 5 File: |Emc-966-1\test datal2021\RFHHUIXIONGIRWOSU6547 8-1.EMG (12)

Level (dBuWim)

Date: 2021-04-26

ES’

120
100.0
1
80.0 FCCPART 15E PEAK NI
ITILLME 1 1 N 1 O Y S I [
00— T | — [ | FCCPART[15E AV NIl
2 ot ; G
0.0 - m-dh“Mﬂ”JJthﬂﬁxw*Mr*W“*“wﬂwy ﬂwﬁhﬁuéuvmwﬁmﬁwﬁmﬂN“f&fwﬂkmuﬂﬂyhﬂw
' Hwyh»““yﬁw N
20.0
0
1000 4000, G000, 2000, 10000, 12000, 14000, 16000, 18000
Frequency (MHz)
Site no. : 14 966 Chamber Data no. :© 5
Dis. / RAnt. : 3m  ANTS120D 1-18G Ent. pol. : VERTICREL
Limit : FCCERRT 15E PERK NII
Env. / Imns. : Temp:27.2";Humi:50.5%;Pres3:101.52kPa
Engineer : DUO
EUT : ESINCH SMART 4K UHD WEBOS TV
Power : RC 120V/60H=z
M/H : RWOSUE547-B
Test Mode : IEEE £802.11n HT40 TX 5755MHz
Ent. Cable Emp Emizsion
Fregqg. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m) (4B} {dB) {dBuWV) (dBuV,/m) {dBuV,/m) {dB)
1 5755.00 32.85 4.03 34.359 85.06 B87.55 88.20 -19.35 Feak
2 9321.00 7.E8 5.45 34.32 7.52 45.31 74.00 27.E9 Peak
3 9874.00 3B.E6 5.80 34.22 7.28 47.50 &8.20 20.70 Peak
4 11510.00 39.90 .15 34.85 30.86 42,28 74.00 31.74 Peak
5 14005.00 41.10 &.53 34.30 34.53 47.8 &8.20 20.34 Peak
& 172&5.00 43.07 7.689 34.37 29.53 45,92 &8.20 22.28 Peak
Remarks: 1. Emission Lewel= Entenna Factor + Cable Loss - BEmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewvels that are 20dB bkelow the official
limit are not reported.
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FCC ID: 2AXAQ-RCA-HX-65

Chilingxiang, Qishantou, Santun,
Houjie. Dongguan, Guangdong, China

EST Technology Tel-+86-769-83061088
Faw +86-769-33081878
Data: & File: |Emc-966-1test datal2021'RFHHUIXIONG RWOSUG547-B1.EMG {12)
120 Level {dBuVim) Date; 2021-04-26
100.0
1
0.0 FCCPART 15E PEAK HI
CITTLLM T T LU I B | | r
00— T | — __ FCCPART[15E AV NIl
Z2 3 g N
4 - 1)
lu Hovesrh, T s b, Dy LR
40.0 MM',-,__; '1“;"__*;,0‘.] SN el L"M"HW
[ty st
20.0
01000 4000. 6000. 2000. 10000.  12000.  14000.  16000. 12000
Frequency (MHz)
Site mno. 1% 96€ Chamber Data no. S
Dis. / Ant. 3m  ANT9120D 1-18G Znt. pol. : HORIZONTAL

Limit
Env. / Imns.

FCCELRT 1SE EERK NII
Temp:27.2" ;Humi:50.5%;Pres3:101.52kPa

ES’

Engineer Doo
EUT : 6SINCH SMART 4K UHD WEBOS TV
Power : RC 120V/60H=z
M/H : BWOSU&547-B
Test Mode IEEE £02.11n HT40 TX S575SMH=
Ent. Cable Emp Emizsion
Fregqg. Factor Loss Factor Reading Level Limits Margin Remark
(MHz) {dB/m) (dB) {dB) {dBuW) {dBuV,/m) {dBuV/m) {dE)
1 5755.00 2.85 4.03 34.39 78.77 B1.2 68.20 -13.06 Peak
2 8191.00 36.90 5.58 34.8 359.35 7.02 T74.00 26.98 Peak
3 9687.00 B.28 5.65 34.2 37.65 47.32 &8.20 20.88 Peak
4 11510.00 39 6.15 34.85 32.90 44,30 74.00 259.70 Peak
3 14634.00 40.%7 6.88 34.45 33.10 46.48 68.2 21.74 Peak
[ 17265.00 43.07 T7.69 34.37 28.2 44,52 &8.20 23.58 Peak
Remarks: 1. Emission Lewel= Entenna Factor + Cable Loss - BEmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewvels that are 20dB bkelow the official
limit are not reported.
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FCC ID: 2AXAQ-RCA-HX-65

Chilingxiang, Qishantou, Santun,

Houjie. Dongguan, Guangdong, China

EST Technology Tel-+86-769-83061088
Fax +BB-7R9-83081 675
Data: 7 File: |Emc-966-1\test datal2021\RFHHUIXIONGIRWOSU6547 8-1.EMG (12)

Level (dBuWim)

Date: 2021-04-26

120
100.0
1
0.0 FCCPART 15E PEAK HI
CITTLLM T T LU I B | | r
00— T | — I FCCPART[15E AV NIl
2 a 4 5 G
40.0 I TP |t vl AR | S e Sl Ll
) wﬂﬂﬂjdﬂwa
20.0
01000 4000. 6000. 2000. 10000.  12000.  14000.  16000. 12000
Frequency (MHz)
Site mno. : 1% 9€¢ Chamber Data no. : 7
Diz. / Bnt. : 3m  INT9120D 1-13G Znt. pol. : VERTICAL

Limit
Env. / Imns.

: FCCELRT 15E PERK NII

: Temp:27.2";Humi:50.5%;Pres3:101.52kPa
» D00

: E5INCH SMRRT 4K UHD WEBDS TV

: LC 120V/60Hz

: BWOSUES47-B

: IEEE 2802.11n HT40 TX 5795MHz

Margin Remark
{dE)

=]

e BRI Y]

Ent. Cable Emp Emizsion

Factor Loss Factor Reading Level Limits
{dB/m) (dB) {dB) {dBuW) {dBuV,/m) {dBuV/m)
32.84 4.07 34.38 B3.16 B5.69 68.20
7.80 5.48 34.31 38.96 47.93 74.00
39.90 6.11 34.68 32.99 44,32 74.00
41.08 .62 34.34 33.47 48.83 &8.20
40.82 &.T6 34.57 33.94 4§.95 &8.20
44,02 T7.80 34.36 27.87 45,33 &8.20

[ L T LN I S T L

[ e S = =

(R ET o T L R e I e Y S

=1 n

Emission Lewvel= Antenna Factor + Cable Loss — REmp Factor + Reading.
Margin= Limit - Emission Lewvel.

Engineer
EUT
Power
M/H
Test Mode
Fregqg.
{MH=z)
1 5795.00
2 944%9.00
3 115%90.00
4 14124.00
3 1507&.00
[ 17385.00
Remarks: 1.
2.
3.

The emission lewels that are 20d4B bkelow the official
limit are not reported.

ES’

EST Technology Co.,Ltd
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FCC ID: 2AXAQ-RCA-HX-65

Chilingxiang, Qishantou, Santun,
Haoujie, Dongguan. Guangdong,China
Tel:+BE-769-83081888
Fex+86-769-83081878

EST Technology

Data: & File: \Emc-066-1itest datal2021RFHHUIXIONGIRWO SUB547-B-1.EM6 (12)
120Le\rel (dBuVim) Date: 2021-04-26
100.0
1
80.0 FCCPART 15E PEAK I
[ I O | [
60.0 - FCCPART/15E AV NIl

G1[]0[] 4000, 6000, 2000. 10000, 12000. 14000, 16000, 18000
Frequency (MHz)
Site no. : 14 966 Chamber Data no. = 8
Dis. / Ant. : 3m  RNTS9120D 1-18G Ent. pol. : HORIZONWTAL
Limit : FCCERRT 15E PERK NII
Env. / Ins. : Temp:27.2";Humi:50.5%;Pres3:101.52kFa
Engineer : DUD
EUT : GSINCH SMART 4K UHD WEBOS TV
Power : BC 120V/&0H=z
M/ : RWOSU&547-B
Test Mode : IEEE 202.11ln HT40 TX S5795MHz
Ant. Cable 2mp Emiszzion
Freg Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m) (dB) {dB}) {dBuV) {dBuV/m) {dBuWV,/m) {dB)
1 5795.00 2.24 4.07 34.38 77.88 B0.41 £8.20 -12.21 Peak
2 9466.00 7.83 5.4%9 34.31 38.03 47.04 74.00 26.96 Peak
3 115%0.00 38.90 g.11 34.68 31.27 42.80 74.00 31.40 Peak
4 14481.00 41.01 £.29 34.44 33.32 46.78 74.00 27.22 Peak
5 16674.00 40.55 7.22 34.34 33.86 47.29 8.20 20.91 Peak
& 17385.00 44.02 7.80 34.36 28.99 46.45 88.20 21.75 Peak
Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Beading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewvels that are 204B below the official

limit are not reported.

Note:
1. The amplitude of 18 GHz to 40GHz spurious emission that is attenuated by more than 20dB
below the permissible limit has no need to be reported.
2. All test mode had been pre-test, only Low/Middle/High Channel of the worst case
modulation mode was reported
EST Technology Co.,Ltd Report No. ESTE-R2104232 Page 73 of 106
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FCC ID: 2AXAQ-RCA-HX-65

Band Edge

Chilingxiang, Qishantou, Santun,

Haoujie. Dongguan.Guangdong.China

EST Technology Tel +86-763-63041 858
Fax+86-7/R49-83081878
Data: 9 File: WEmc-966-11test data\2021'RFHHUIXIONG'RWOSUE547 -B-1.EME (12)
120 Level {dBu\/m} Date: 2021-04-26
100.0
0.0 :
FCCPRRT 18HE PERI HII
60.0
1 FW'J‘ \\w
40,0 i b et LT P o Aty A Mﬂf
20.0
049{]{] 4930, 4950. 4970. 4990. 5010. 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190, 5230
Frequency (MHz)
Site no. : 14 96& Chamber Data no. : 9
Dis. / Ant. : 3m  ANTS120D 1-18G Ent. pol. : HORIZONTAL
Limit : FCCERRT 15E PERK NII
Env. / Imns. : Temp:27.2" ;Humi:50.5%;Press5:101.52kPa
Engineer : DOO
EUT : G5INCH SMART 4K THD WEBOS IV
Power 1 AC 120V/60H=z
M/H : RWOSUES47-B
Test Mode : IEEE 202.11n HT40 TX S51%0MH=
Ant. Cable Zmp Emission
Freq. Factor Loss Factor BReading Lewvel Limits Margin Remark
(MHz) (dB/m} ({dB) {dB) {dBu¥) {dBuV/m) {dBuV,/m) {dB)
1 5115.16 32.06 3.48 34.865 43.00 43.89 74.00 30.11 Peak
2 5150.00 32.13 3.50 34.564 40.81 41.8 68.20 26.40 Peak
3 5181.72 32.24 3.53 34.82 T7.80 g 68.20 -10.75 Peak
Bemarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewvels that are 204B below the official
limit are not reported.
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FCC ID: 2AXAQ-RCA-HX-65

Chilingxiang, Qishantou, Santun,

Houjie. Dongguan, Guangdong, China

EST Technology Tel-+86-769-83061088
Faw +BR-7R9-33081873
Data: 10 File: "Emc-966-1'test data\2021'RFHHUIXIONGRWO SUG547-B-1.EMG (12)
120 Level {dBuVim) Date: 2021-04-26
100.0
80.0 B
FCCPRET 1pE PERE NI
60.0
40.0 A 4 | IR IOT NP UPRT SN S DU VDY NPT AR PN § LUCTE O PR W
20.0
U4900 4930, 4950, 4970, 4990, 5010, 5030, 5050, 5070, 5090, 5110, 5130, 5150, 5170, 5190, 5230
Frequency (MHz)
Site no. : 14 966 Chamber Data no. :@ 10
Dis. / Ant. : 3m  ANTS120D 1-18G Ent. pol. : VERTICREL
Limit : FCCERRT 15E PERK NII
Env. / Imns. : Temp:27.2";Humi:50.5%;Pres3:101.52kPa
Engineer : DUO
EUT : ESINCH SMART 4K UHD WEBOS TV
Power : RC 120V/60H=z
M/H : RWOSUE547-B
Test Mode : IEEE £802.11n HT40 TX 5190MH=z
Ent. Cable Emp Emizsion
Fregqg. Factor Loss Factor Reading Level Limitcs Margin Remark
(MHz) {dB/m) ({dB) (dB}) {dBuW) {dBuV,/m) {dBuV/m) {dE)
1 510k8.91 32.06 3.48 34.65 42,594 43.E83 74.00 30.17 Feak
2 5150.00 32.13 3.50 34.64 40.84 41.8 &8.20 26.37 Peak
3 5188.75 32.20 3.52 34.63 77.50 78.59 &8.20 -10.39 Peak

Remarks: 1.

Emisszion Lewvel= Antenna Factor + Cable Loss - Rmp Factor + Reading.

2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20dB below the official
limit are not reported.

ESL,

EST Technology Co.,Ltd
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FCC ID: 2AXAQ-RCA-HX-65

Chilingxiang, Qishantou, Santun,

Houjie. Dongguan, Guangdong, China

EST Technology Tel-+86-769-83061088
Feuc +36-763-83081 878
Data: 11 File: IIEmc-966-1itest datal2021\RFHIHUIXIONGIRWOSUG547 B-1.EMG (12)
120 Level {dBuVim) Date; 2021-04-26
100.0
1

0.0 rﬂ“u _Kk

FCCPART 156E PEAK NII

60.0
N

Mok | ke e i B it Ll At L e B, "l

ESL,

40.0
20.0
0
5770 5800. 5820, 5840, 5860, 5880, 5900, 5520, 5940, 5960, 5980, 6000. 6020. 6040. 6060, 6100
Frequency (MHz)
Site no. : 14 966 Chamber Data no. :@ 11
Dis. / Ant. : 3m ANT9120D 1-18G Int. pol. : HORIZONTAL
Limic : FCCPART 15E PERK NII
Env. / Imns. : Temp:27.2";Humi:50.5%;Pres3:101.52kPa
Engineer : DUO
EUT : 6S5INCH SMRART 4K UHD WEBOS TV
Power : RC 120V/60H=z
M/H : BWOSU&547-B
Test Mode : IEEE E802.11n HT40 TX S579SMH=
Ent. Cable Emp Emizsion
Fregqg. Factor Loss Factor Reading Level Limitcs Margin Remark
(MHz) {dB/m) ({dB) {dB) {dBuW) {dBuV,/m) {dBuV/m) {dE)
1 5792.11 32.84 4.07 34.38 79.50 B2.03 68.20 -13.83 Peak
2 L850.00 32.83 4.13 34.36 40.37 42.87 68.20 25.23 Peak
3 SE9d4.08 32.82 4.1% 34.34 42,87 45.34 &8.20 22.B6 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20dB below the official
limit are not reported.
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FCC ID: 2AXAQ-RCA-HX-65

Chilingxiang, Qishantou, Santun,

Haujie, Dongguan, Guangdong. China

ESL,

EST Technology Tel +A6-763-03081 858
Fawx+86-769-83081873
Data: 12 File: WVEmc-966-1itest datal202 1 RFHHUIXIONGIRWOSUG547-B-1.EMG {12)
120 Level {dBuV/m) Date; 2021-04-26
100.0
1
L U
80.0
J \ FCCPRRT 15E PEAK HII
EU.{]‘J L,
w«\ . 3
W, JRNPRPR Y. FRUR o SRR T A
40.0
20.0
GSTTU 5800. 5820. 5840. 5860. 5880. 5900. 5920. 5940. 5960. 5980. 6000. 6020. 6040, 6060. 6100
Frequency (MHz)
Site no. : 14 966 Chamber Data no. @ 12
Dis. / Ant. : 3m  ANTS120D 1-18G Ent. pol. : VERTICAL
Limit : FCCPRRT 15E PERK NII
Env. / Ims. : Temp:27.2";Humi:50.5%;Fres3:101.52kPa
Engineer : DOG
EOT : G65INCH SMART 4K UHD WEBOS IV
Power : AC 120V/&0Hz
M/H : RWOSUES47-B
Tezt Mode : TEEE 202.11n HT40 TX S5795MH=
Ent. Cakble Rmp Emission
Freq. Factor Loss Factor Reading Lewvel Limics Margin Remark
(MHz) (dB/m) (dB) {dB) {dBu") {dBuV/m) {dBuV/m} {(dB}
1 53797.068 32.84 4.07 34.38 B5.00 B7.53 68.20 -19.33 Peak
2 S850.00 32.8 4.13 34.3¢6 40.14 42.74 68.20 25.4¢8 Peak
3 5913.22 32.8B2 4.21 34.33 42,42 45.12 68.20 23.08 Peak
Bemarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Rmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewvels that are 20dB below the official
limit are not reported.
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FCC ID: 2AXAQ-RCA-HX-65

Spectrum I

IEEE 802.11a 5745MHz

Ref Level 28.00 dBm

& RBW 1 MHz

Att 45dB  SWT 1ms @ VBW 3 MHz Mode Auto Sweep

@® 1Pk Max

Limit ¢heck

Line Band4 Emisgion
20 dBm
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f PABS \

10 dBm

L \

0 dBm -

s

7

-10 dBm /4‘

-20 dBrm

Band4 Emission

1 m Loaopoaab gl 4

YR A AR

=40 dBm

o}
P b T TP b g i LUV ' M g Ll R T

-50 dBrm

-60 dBm

=70 dBm

Start 5.6 GHz

691 pts Stop 5.975 GHz
Measuring... '“'IIIE A y
%

Spectrum I

IEEE 802.11a 5825MHz

Ref Level 28.00 dBm

& RBW 1 MHz

Att 45dB  SWT 1ms @ VBW 3 MHz Mode Auto Sweep

@® 1Pk Max

Limit ¢heck

Line Band4 Emisgion
20 dBm

f PAES 3

f PABS I'l,

10 dBm 7=

L \

!

0 dBm -

-10 dBm -

-20 dBrm

Band4 Emission /

=40 dBm

RIS m ey v nem Y e P TR

-50 dBrm

-60 dBm

=70 dBm

Start 5.6 GHz

691 pts Stop 5.975 GHz
Measuring... '“'IIIE A y
%
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FCC ID: 2AXAQ-RCA-HX-65

IEEE 802.11n HT20 5745MHz

Spectrum I u_f-_? I

Ref Level 28.00 dBm @ RBW 1 MHz
Att 45dB  SWT 1ms @ VBW 3 MHz Mode Auto Sweep
@® 1Pk Max
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IEEE 802.11n HT40 5755MHz

Spectrum | ':E‘ I
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IEEE 802.11ac VHT20 5745MHz
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Spectrum I

IEEE 802.11ac VHT40 5755MHz
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IEEE 802.11ac VHT80 5775MHz

Spectrum I ufl
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All modulations are all tested ,only worse case is reported

EST Technology Co., Ltd Report No. ESTE-R2104232 Page 83 of 106

ESL,



FCC ID: 2AXAQ-RCA-HX-65

18000MHz-40000MHz

Pass
Note: The amplitude of spurious emission that is attenuated by more than 20dB below the permissible

limit has no need to be reported.
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7. FREQUENCY STABILITY
7.1. Limit

Manufacturers of U-NII devices are responsible for ensuring frequency stability such that an

emission is maintained within the band of operation under all conditions of normal operation as
specified in the operational description.

7.2. Test Setup

Temperature Chamber

Spectrum analyzer EUT

WANE

Att.

Variable Power Supply

7.3. Spectrum Analyzer Setting

Spectrum Parameters Setting
RBW 10KHz
VBW 10KHz
Span 200KHz
Sweep Time Auto
Detector PEAK
Trace Mode Max Hold
X EST Technology Co.,Ltd Report No. ESTE-R2104232
EST,,
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7.4. Test Procedure

For measurement frequency stability under temperature variation :

°opoos

=H

Supply the EUT with a nominal ac voltage or install a new or fully charged battery in the EUT.
Turn the EUT OFF and place it inside the environmental temperature chamber.

Connect EUT antenna terminal to the spectrum analyzer with RF cable.

Spectrum analyzer setting parameters in accordance with section 7.3.

Set the temperature control on the chamber to the Specified temperature and allow the oscillator
heater and the chamber temperature to stabilize.

Turn the EUT ON with the rated voltage, and the EUT transmit continuously with maximum
output power.

Record the operating frequency at startup, and at 2 minutes, 5 minutes, and 10 minutes after the
EUT is energized.

Repeat step d through step f to measured the temperature form -20°C to +50°C in 10°C steps.

For frequency stability under voltage variation:

o0 o

Supply the EUT with a nominal ac voltage or install a new or fully charged battery in the EUT.
Turn the EUT OFF and place it inside the environmental temperature chamber.

Connect EUT antenna terminal to the spectrum analyzer with RF cable.

Spectrum analyzer setting parameters in accordance with section 7.3.

Unless otherwise specified, set the temperature control on the chamber to the ambient room
temperature (+15°C to +25°C) and allow the oscillator heater and the chamber temperature to
stabilize.

Turn the EUT ON with the rated voltage, and the EUT transmit continuously with maximum
output power.

Record the operating frequency.

Repeat step d through step f to measured the varied from 85% to 115% of the rated voltage.
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7.5. Test Result

) Measurement
Voltage Temperature Time Frequency Error
Frequency (MHz) (V) C) (minutes) Value (ppm)
(MHz)

0 5180.0479960 9.27

2 5180.0479940 9.27

120 >0 5 5180.0479920 9.26
10 5180.0479900 9.26

0 5180.0579940 11.20

2 5180.0579950 11.20

120 40 5 5180.0579960 11.20
10 5180.0579910 11.20

0 5180.0635230 12.26

2 5180.0635240 12.26

120 30 5 5180.0635280 12.26
10 5180.0635270 12.26

0 5180.0639940 12.35

2 5180.0639960 12.35

120 20 5 5180.0639930 12.35
10 5180.0640000 12.36

0 5180.0679940 13.13

5180 120 10 2 5180.0679970 13.13
5 5180.0680000 13.13

10 5180.0680030 13.13

0 5180.0559950 10.81

120 0 2 5180.0559930 10.81
5 5180.0559910 10.81

10 5180.0559890 10.81

0 5180.0635230 12.26

2 5180.0635270 12.26

120 -10 5 5180.0635250 12.26
10 5180.0635260 12.26

0 5180.0629940 12.16

2 5180.0629990 12.16

120 -20 5 5180.0675230 13.04
10 5180.0699930 13.51

120 20 / 5180.0699870 13.51
102 20 / 5180.0699850 13.51
138 20 / 5180.0699840 13.51
MAX Frquency Error(ppm) 13.51
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Frequency (MHz) Voltage | Temperature Time Mea\s;lrﬁznent Frequency Error

V) (C) (minutes) (MHz) (ppm)
0 5745.0385260 6.71

2 5745.0385240 6.71

120 >0 5 5745.0385220 6.71
10 5745.0385200 6.70

0 5745.0555240 9.66

2 5745.0555210 9.66

120 40 5 5745.0555260 9.67
10 5745.0555260 9.67
0 5745.0679930 11.84

2 5745.0679920 11.83
120 30 5 5745.0679980 11.84
10 5745.0679960 11.84

0 5745.0699930 12.18

2 5745.0699910 12.18

120 20 5 5745.0699800 12.18
10 5745.0699870 12.18

0 5745.0759920 13.23

5745 120 10 2 5745.0759910 13.23
5 5745.0759900 13.23

10 5745.0759940 13.23
0 5745.0757994 13.19
120 0 2 5745.0679970 11.84
5 5745.0680000 11.84
10 5745.0680030 11.84
0 5745.0865210 15.06
2 5745.0865230 15.06
120 -10 5 5745.0865250 15.06
10 5745.0865270 15.06
0 5745.0975200 16.97
2 5745.0975240 16.98
120 -20 5 5745.0975280 16.98
10 5745.0805519 14.02
120 20 / 5745.0979400 17.05
102 20 / 5745.0979900 17.06
138 20 / 5745.0979300 17.05
MAX Frquency Error(ppm) 17.06
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8. AC POWER LINE CONDUCTED EMISSIONS

8.1. Limit
Maximum RF Line Voltage
Frequency Quasi-Peak Level Average Level

dB(uVv) dB(uV)
150kHz| ~ [S00kHz 66 ~ 56* 56 ~ 46*

500kHz| ~ |SMHz 56 46

SMHz| ~ [30MHz 60 50

Notes:

1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

8.2. Test Setup

Yeartical Reference Ground Flane

40 cm | EUT I I Test Receiver

80 cm

LISN =

L Horizontal Raeferance Ground Plane

8.3. Spectrum Analyzer Setting

Spectrum Parameters Setting
RBW 9KHz
VBW 9KHz
Start frequency 150KHz
Stop frequency 30MHz
Sweep Time Auto
Detector QP/AVG
Trace Mode Max Hold

8.4. Test Procedure

a. The EUT was placed on a non-metallic table, 80cm above the ground plane.

b. The EUT Power connected to the power mains through a line impedance stabilization network.

c. Provides a 50 ohm coupling impedance for the EUT (Please refer the block diagram of the test
setup and photographs).

d. Setthe EUT transmit continuously with maximum output power.

e. Spectrum analyzer setting parameters in accordance with section 8.3.

f. The AC line are checked to find out the maximum conducted emission. In order to find the
maximum emission levels, the relative positions of equipment and all of the interface cables
shall be changed according to ANSI C63.10: 2013 on Conducted Emission Test.

g. Record the results in the test report.
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8.5. Test Result

Chilingxiang, Qishantou, Santun,
Houjie. Dongguan.Guangdong.China

EST Technology Tel +66-763-63081888
Fax+86-/69-83081878
Data: 50 File: WEmc-ce-2itest datal2021'\RPHHUIXIONGHUIXIONG.EME (52)
80 Level {dBuV) Date: 20210315
B66.7)
‘-h..._‘_‘_\_‘_
[ FCC PART 15B QP
'--\.._‘_‘__‘
33.3 ~—_ FCC PART 158 AV
~ -\-H""-h-\.,_‘_‘_‘_\_
\5\,\“1\ .
40.0 v}vﬁ
\\M ol e e quw
26.7 "/ .
L N R L B G
133
0
N L. 5 1 2 5 10 20 30
Trace: 49 Frequency (MHz)
Site no : 24CE 5hield Room Data no. : 50
Env. / Ins. : Temp:25.0°C Humi:42% Press:101.40kFea LINE Fhase : NEUIRAL
Limit : FCC BLRT 15B QF
Engineer : MRS
EUT : 65INCH SMART 4K UHDWEBOS TV
Power : RC l20W/60Hz
M/ : BEWOSU&547-B
Test Mode : TX Mode
LISN Ceble Emission
Freq. Factor Loss Reading Level Limits Margin Remark
{MHz) {dB) {dB) {dBuV) {dBuv) {dBuw) {dB)
1 0.16 9.64 9. 69 19.8 39.1%9 55.47 16.28 Iverage
2 0.16 9.64 9. 69 25.40 44.73 £5.47 20.74 QP
3 0.31 9.66 9.92 9.51 29.09 50.10 21.01 Average
4 0.31 9. 66 9.92 B.09 37.67 &0.10 22.43 QP
5 1.08 9.76 9.94 &.50 26.20 46.00 19.8 Average
[ 1.08 9.76 9,94 14.04 33.74 56.00 22.26 QP
7 6.63 9.62 10.03 21.71 41.3¢6 50.00 B.64 Average
B 6.63 9.62 10.03 24,14 43.79 &0.00 16.21 QP
9 .78 9.73 10.05 7.8 27.67 50.00 22.33 Average
10 B.78 9.73 10.05 12.2¢6 32.04 &0.00 27.96 QP
11 16.23 10.08 10.13 12.14 32.35 50.00 17.65 Average
12 16.23 10.08 10.13 19.62 39.8 &0.00 20.17 QP

Remarks: 1. Emission Lewel= LISN Factor + Cable Loss + Reading.
2. Margin= Limit - Emission Lewel.
3. If the average limit is met when useing a quasi-peak detector,
the EUT shall be deemed to meet both limits and measurement
with average detector is unnecessary.
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Chilingxiang, Qishantou, Santun,
Houjie. Dongguan.Guangdong. China
EST Technology Tel +A6-763-63001088

Fax+86-7653-53081878

Data: 52 File: VEmc-ce-2itest datal2021 RFHHUIXIONGHUIXIONG.EME (52)
80 Level (dBuV) Date; 2021-03-15
B66.7|
"‘-|.|_‘_‘_\_‘-
] FCC PART 15B QP
‘-‘-\-‘-"‘"-._‘_\_\_‘_
23.3 ] FCC PART 15B AV
.—2'\.,-"\__\\4 “-h-___,;-u...__
40.0 10 12
V) g AR e 14
A Wi an g 1
26.7 b h = Wt{ku{wuvj“
W&%M P b P AL AR g
13.3
0
A5 2 5 1 2 5 10 20 30
Frequency (MHz
Trace: 51 ©q Vi )
Site no : 24CE 5hield Room Data no. :+ 52
Env. / Ins. : Temp:25.0°C Humi:42% Press:101.40kPa LINE Phase : LINE
Limit : FCOC PART 1S5BE QP
Engineer : MRS
EUT : 65INCH SMART 4K UHDWEBOS TV
Power : RC l20W/e0Hz
M/NH : RWOSU&S4T7-B
Test Mode : TX Mode
LISN Cakble Emission
Freq. Factor Loss Reading Level Limits Margin Remark
{MHz) {dB)} {dB) {dBuv) {dBuv) {dBuv) {dB)}
1 0.16 9. 68 9. 69 20.53 39.90 55.47 15.57 Lverage
2 0.16 9.68 9. 69 26.03 45.40 £5.47 20.07 QP
3 0.25 9.71 9.92 11.56 31.1%9 51.60 20.41 Iverage
4 0.25 9.71 9.92 B.93 B.56 6l.&0 23.04 QP
3 0.72 9.8 9.93 4.8 24.59 4€.00 21.41 Iverage
[ 0.72 9.8 9.93 4.17 23.95 56.00 32.05 QP
7 6.63 10.40 10.03 21.94 42.37 50.00 7.63 Iverage
B 6.63 10.40 10.03 24.03 44,48 &0.00 15.54 QP
9 16.40 9.99 10.13 10.63 30.75 50.00 19.25 Average
10 16.40 9.99 10.13 18.26 B.38 &0.00 21.62 QP
11 28.75 10.05 10.15 9.41 29.61 50.00 20.3%9 Average
12 28.75 10.05 10.15 B.B 39.02 &0.00 20.98 QP

Remarks: 1. Emission Lewel= LISN Factor + Cable Loss + Reading.
2. Margin= Limit - Emission Lewel.
3. If the average limit is met when useing a quasi-peak detector,
the EUT shall be deemed to meet both limits and measurement
with average detector is unnecessary.
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9. ANTENNA REQUIREMENTS

9.1. Limit

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to
comply with the provisions of this section. The manufacturer may design the unit so that a broken
antenna can be replaced by the user, but the use of a standard antenna jack or electrical connector
is prohibited. This requirement does not apply to carrier current devices or to devices operated
under the provisions of §§15.211, 15.213, 15.217, 15.219, 15.221, or §15.236. Further, this
requirement does not apply to intentional radiators that must be professionally installed, such as
perimeter protection systems and some field disturbance sensors, or to other intentional radiators
which, in accordance with §15.31(d), must be measured at the installation site. However, the
installer shall be responsible for ensuring that the proper antenna is employed so that the limits in
this part are not exceeded.

9.2. Test Result

The antennas used for this product is integral antenna ,so compliance with antenna requirements.
( Please refer to the EUT photo for details)
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10. TEST SETUP PHOTO

~ Conducted Test

Home Da;hboar'd

..........
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Radiated Test (Below 1GHz
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Radiated Test (Above 1GH?z)
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11.EUT PHOTO

External Photos
M/N: RWOSU6547-B
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External Photos
M/N: RWOSU6547-B
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External Photos
M/N: RWOSU6547-B
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External Photos
/N : RWOSU6547-B
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Internal Photos
M/N: RWOSU6547-B N
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Internal Photos
M/N: RWOSU6547-B

EST Technology Co., Ltd Report No. ESTE-R2104232 Page 100 of 106

ESL,



FCC ID: 2AXAQ-RCA-HX-65

Internal Photos
M/N: RWOSU6547-B
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Internal Photos
M/N: RWOSU6547-B
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Internal Photos
M/N: RWOSU6547-B
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Internal Photos
M/N: RWOSU6547-B
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Internal Photos

M/N: RWOSU6547-B
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Internal Photos
~ M/N: RWOSU6547-B
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End of Test Report
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